
2
1 3

11

7

9
8

12

14

15

16

17

1824

21

23

25

29

30

31
34

35
36

47
48

54

55

57

607
99

PART NO   :- REV   :-
1731401

53

SR NO. PART NAME PART NO QTY
1 Base sa 739901 1
2 Rubber feet 190305 4
3 Lead screw sa 739912 1
4 Lead screw bracket 7302113 1
7 SH Screw _DIN 912_M8 x 25 101712100 13
8 Spring washer M8 101710100 6
9 Plain washer M8 10173100 14

10 Plain washer M10 281707 14
11 Split Pin_DIN_94_1983_3.2 x 25 191584 1
12 Pivot pin 730237 1
13 Nut M10 151703100 5
14 Vice plate SA 739916 1
15 Angle plate 730229 1
16 Locating plate 730235 1
17 Spring locator 730239 1
18 Pivot Bracket Machining SA 739915 1
19 Dowel pin_ISO_2340_1986_A_8x16 531716 2
20 SH Screw_ISO 4762_M8x20 101708100 4
21 Pivot shaft 730238 1
22 Spring washer M6 101702100 1
23 Plain washer M6 101709100 2
24 SH Scew M6 x 25 121756100 1
25 Washer_Ø 24 x Ø8.3 x 2 731703 3
26 SH Screw M8 x 16 291718 1
28 Main spring 730236 1
29 Housing SA 739903 1
30 Spindle SA 739905 1
31 Wheel locking SA 739908 1
32 Wheel guard SA 739906 1
33 Movable guard SA 739907 1
34 Press plate Ø90 191505 2
35 Small flange Ø45 191504 1
36 SH Screw M10 x 30 191706 1
39 SH Screw M6 x 10 191727 1
40 Cross head screw with step M6 x 10 191510 1
41 Anti vibrational Pillar 191511 2
42 Handle SA 739913 1
43 Switch box SA 739911 1
44 5 HP Induction motor 731301 1
45 Motor Mounting Plate SA 739910 1
46 Hex Bolt M16 x 100 731710 1
47 HEX Nut M16 101711100 2
48 Washer M16 731711 4
49 SH Screw M10 x 40 411703 6
50 Belt drive guard SA 739902 1
52 Motor location plate 730243 2
53 Drive Pully 730230 1
54 Driven pully 730231 1
55 Key 8x8x50 731713 2
56 Grub Screw_DIN_916_1980_M8 x 16 731714 4
57 Belt  (BX 40/X17 x 1016 Li) 730301 2
58 Chain * 730250 1
59 Hexagonal screw M10 x 25 731708 4
60 Professional 350 mm Cutting Wheel 191506 1
61 Spark Guard 730259 1
62 SH Screw M6 x 12 191567 2
63 Specification Sticker 731402 1
64 Spiral gland M20 x 1.5 449948 4
65 Allen key holder 190308 1
66 Logo sticker* 191404 1
67 Wooden packing* 739919 1
68 T Frame SA 739917 1
69 SH Screw M10x20 181724 4
70 Washer ID13*OD24*2 291711 2
71 Top spring locator 730272 1
72 Switch box sticker 731409 1
73 Spindle Side Washer 7302132 1
74 Motor Side Washer 7302134 1

KIC 405I

19

22

28

33

34

49

10

49

50

44

10

69

46

4

7

69

10

59

10 13

32

43

45
56

63

52

41

68

70

7
9

71

72

39

7

74

64

40


